Warning: Please use a different web-browser!. Currently users are reporting some versions of Internet explorer have problems using our website, please use Firefox, Chrome, Edge, Opera or any other moden webbrowser.
Back to overview

CYLINDER HEAD
Cagiva - W12 350 - 1993

CYLINDER HEAD blueprint
CYLINDER HEAD blueprint
Drag image to pan
specifications
Name
CYLINDER HEAD
Category
Bike Brand
Cagiva
Vehicle Type
Motorcycle
Year range
1993 - 1995
Years
Model
W12 350
Brand
Brand logo Cagiva

Products

Product
Price
Quantity
1
HEAD ASSY, CYLINDER
Specific: (Display superseded parts) 
Price unknown
Price unknown
Product unavailable
OEM 800073512
SKU 14-800073512
1
HEAD ASSY, CYLINDER
Specific: (Display superseded parts) 
Price unknown
Price unknown
Product unavailable
OEM 800073512
SKU 14-800073512
2
SEAT, INTAKE VALVE
Specific: 0.03 MM 
Price unknown
Price unknown
Product unavailable
OEM 8A0054735
SKU 14-8A0054735
2
SEAT, INTAKE VALVE
Specific: 0.06 MM 
Price unknown
Price unknown
Product unavailable
OEM 8B0054735
SKU 14-8B0054735
3
EXHAUST VALVE SEAT 0,06
Specific: 0.03 MM 
Price unknown
Price unknown
Product unavailable
OEM 8B0054736
SKU 14-8B0054736
3
SEAT, EXHAUST VALVE
Specific: 0.06 MM 
Price unknown
Price unknown
Product unavailable
OEM 8A0054736
SKU 14-8A0054736
4
GUIDE, VALVE
Specific: 0.025 MM 
Price unknown
Price unknown
Product unavailable
OEM 8A0054737
SKU 14-8A0054737
4
GUIDE, VALVE
Specific: 0.050 MM 
Price unknown
Price unknown
Product unavailable
OEM 8B0054737
SKU 14-8B0054737
5
SCREW M5X0.8X8
 
Price unknown
Price unknown
Product unavailable
OEM 800047240
SKU 14-800047240
6
CIRCLIP
 
Price unknown
Price unknown
Product unavailable
OEM 800035721
SKU 14-800035721
7
BUSHING
 
Price unknown
Price unknown
Product unavailable
OEM 800035722
SKU 14-800035722
8
RUBBER BUFFER
 
1.57
Incl VAT
1.30
Excl VAT
OEM 800039847
SKU 14-800039847

Warehouse 2-4 days.

Details
9
STUD BOLT M6X1X45
 
Price unknown
Price unknown
Product unavailable
OEM 800039967
SKU 14-800039967
10
STUD BOLT M12X1.5-M8X1.25X44.5
 
Price unknown
Price unknown
Product unavailable
OEM 800061283
SKU 14-800061283
11
CYLINDER STUD
 
Price unknown
Price unknown
Product unavailable
OEM 800061282
SKU 14-800061282
13
SEAL RING
 
Price unknown
Price unknown
Product unavailable
OEM 800075584
SKU 14-800075584
14
INTAKE VALVE
 
Price unknown
Price unknown
Product unavailable
OEM 800039678
SKU 14-800039678
15
VALVE, EXAUST
 
Price unknown
Price unknown
Product unavailable
OEM 800039677
SKU 14-800039677
16
SPRING CAP
 
Price unknown
Price unknown
Product unavailable
OEM 800039679
SKU 14-800039679
17
SPRING, VALVE OUTER
 
Price unknown
Price unknown
Product unavailable
OEM 800052600
SKU 14-800052600
18
SPRING, VALVE INNER
 
Price unknown
Price unknown
Product unavailable
OEM 800052601
SKU 14-800052601
19
COTTER, VALVE
 
Price unknown
Price unknown
Product unavailable
OEM 800039990
SKU 14-800039990
20
SPRING SEAT
 
Price unknown
Price unknown
Product unavailable
OEM 800039680
SKU 14-800039680
21
HEAD GASKET
 
Price unknown
Price unknown
Product unavailable
OEM 8A0061190
SKU 14-8A0061190
22
COVER, MINOR, SEALING, CRANKCASE
 
Price unknown
Price unknown
Product unavailable
OEM 800035728
SKU 14-800035728
23
PLUG
Specific: UP TO ENGINE 000684 
Price unknown
Price unknown
Product unavailable
OEM 800052597
SKU 14-800052597
24
NUT TS M9X1.25
 
Price unknown
Price unknown
Product unavailable
OEM 800069656
SKU 14-800069656
25
WASHER 22X9.5X4
 
Price unknown
Price unknown
Product unavailable
OEM 800069649
SKU 14-800069649
26
NUT M 8
Specific: (Display superseded parts) 
Price unknown
Price unknown
Product unavailable
OEM 60N115035
SKU 14-60N115035
26
NUT M 8
Specific: (Display superseded parts) 
Price unknown
Price unknown
Product unavailable
OEM 60N115035
SKU 14-60N115035
27
SHAFT, VALVE ROCKER ARM
 
Price unknown
Price unknown
Product unavailable
OEM 800039676
SKU 14-800039676
29
GASKET
 
1.65
Incl VAT
1.36
Excl VAT
OEM 800044275
SKU 14-800044275

Warehouse 2-4 days.

Details
30
ROCKER ARM INLET
 
Price unknown
Price unknown
Product unavailable
OEM 800061235
SKU 14-800061235
31
ROCKER ARM EXHAUST
 
Price unknown
Price unknown
Product unavailable
OEM 800061237
SKU 14-800061237
32
SCREW, VALVE ADJUSTING
 
Price unknown
Price unknown
Product unavailable
OEM 161504901
SKU 14-161504901
33
NUT
 
Price unknown
Price unknown
Product unavailable
OEM 161515601
SKU 14-161515601
34
SCREW TCEI M6X1.00X25
 
Price unknown
Price unknown
Product unavailable
OEM 60NB02510
SKU 14-60NB02510
35
ALLEN SCREW M6X1X40
 
Price unknown
Price unknown
Product unavailable
OEM 60NB02513
SKU 14-60NB02513
36
SCREW
 
1.73
Incl VAT
1.43
Excl VAT
OEM 60N102515
SKU 14-60N102515

Warehouse 2-4 days.

Details
37
SCREW
 
Price unknown
Price unknown
Product unavailable
OEM 60N102516
SKU 14-60N102516
38
ALLEN SCREW M6X1X75
 
Price unknown
Price unknown
Product unavailable
OEM 60NB02520
SKU 14-60NB02520
39
ALLEN SCREW M8X1.25X115
 
Price unknown
Price unknown
Product unavailable
OEM 80A051561
SKU 14-80A051561
40
WASHER
 
Price unknown
Price unknown
Product unavailable
OEM 62NB15504
SKU 14-62NB15504
41
WASHER, ESPECIAL D11XD6,1XE1, RUBBER
 
Price unknown
Price unknown
Product unavailable
OEM 800064988
SKU 14-800064988
42
PLUG
 
Price unknown
Price unknown
Product unavailable
OEM 800049931
SKU 14-800049931
43
COVER, CYLINDER HEAD Parts can be in primer only
 
Price unknown
Price unknown
Product unavailable
OEM 80A039672
SKU 14-80A039672
44
RING
 
Price unknown
Price unknown
Product unavailable
OEM 8A0023125
SKU 14-8A0023125
45
SCREW TCEI M6X1.00X16
 
Price unknown
Price unknown
Product unavailable
OEM 60NB07335
SKU 14-60NB07335
46
INTAKE MANIFOLD
 
Price unknown
Price unknown
Product unavailable
OEM 800073202
SKU 14-800073202
47
SCREW TCEI M6X1.00X18
 
Price unknown
Price unknown
Product unavailable
OEM 60NB02508
SKU 14-60NB02508
48
CLAMP
 
Price unknown
Price unknown
Product unavailable
OEM 000027521
SKU 14-000027521
49
WASHER 18X12X.0.3
Specific: 0.3 MM 
Price unknown
Price unknown
Product unavailable
OEM 80A050322
SKU 14-80A050322
49
THRUST WASHER 18X12
Specific: 0.4 MM 
Price unknown
Price unknown
Product unavailable
OEM 80B050322
SKU 14-80B050322
49
THRUST WASHER 18X12
Specific: 0.5 MM 
Price unknown
Price unknown
Product unavailable
OEM 80C050322
SKU 14-80C050322
53
SEAL RING
Specific: UP TO ENGINE 000684 
Price unknown
Price unknown
Product unavailable
OEM 8A0034306
SKU 14-8A0034306
56
PLATE
Specific: UP TO ENGINE 000684 
Price unknown
Price unknown
Product unavailable
OEM 800035735
SKU 14-800035735
57
TOOTHED WASHER
Specific: UP TO ENGINE 000684 
Price unknown
Price unknown
Product unavailable
OEM 62NB15635
SKU 14-62NB15635
58
SCREW
Specific: UP TO ENGINE 000684 
Price unknown
Price unknown
Product unavailable
OEM 60NB02484
SKU 14-60NB02484
59
PLUG
 
Price unknown
Price unknown
Product unavailable
OEM 800059532
SKU 14-800059532
60
WASHER
 
Price unknown
Price unknown
Product unavailable
OEM 62NB15781
SKU 14-62NB15781
61
SCREW
 
Price unknown
Price unknown
Product unavailable
OEM 800053516
SKU 14-800053516

Can't find what you're looking for?

Sometimes OEM parts get discontinued, and not all parts are available as aftermarket. There could be a possibility it's in the other category (search for aftermarket parts by brand and model since they don't carry the OEM productnumbers).

Search all products
gears

Why choose OEM Motorparts?

  • Easy online ordering
  • All your spare parts from one supplier
  • Shipped and Packed Professionally

Multiple payment options

We offer several payment options. Pay safely and securely with the payment method you are used to.

payment-methods